TEST REPORT

Report No..........c.oovie e :

Applicant..................ccooooiiii :
AdAress..........ccooveiiieiee e :

WTH23H09198392C
DongGuan Chong Wei Metals & Plastic Products Factory Co., Ltd

Yue Hui Road, Bei Yong District, Dao Jiao Town, Dongguan,

Guangdong, China

Sample Name............cocoooiiiiiieee e, - Pike racket

Pike ball
Test Requested................c.ocoooeiiiiieciiie, :
Test Conclusion.............cccooieiinnccine :
Date of Receipt sampile..................ccccoeuene.n. I 2023-9-8
Testing period.............ocoooiiiiiiiie
Date of Issue...............coooviiie : 2023-9-12

TestResuUlt..............ooooviiiiii,

Prepared By:

Refer to next page (s)

Refer to next page (s)

2023-9-8 ~ 2023-9-12

Refer to next page (s)

Shenzhen Hongcai Testing Technology Co., Ltd.

Address: Building B, Tianji Industrial Park,Floor 1&2&3 No.30-9 Laiyin Road, Xinsheng Community, Longgang
Street, Longgang District,Shenzhen,Guangdong,China

Tel:+86-755-84616666/400-0066-989

Signed for and on behalf of
Shenzhen Hongcai Testing Technology Co., Ltd.
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Report No.:WTH23H09198392C
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Test Requested

Test Conclusion

Lead (Pb) content -Limit of Client. PASS
Test Result(s):
Test Method/Equipment:CPSC-CH-E1002-08.3, CPSC-CH-E1003-09.1; ICP-OES/AAS
] Content .
Test Item Unit MDL Limit
(1+2+3)*# (4+5)* (6+7+8)* 9

Lead(Pb) mg/kg 2 ND ND ND ND 90

Note:

mg/kg (milligram per kilogram) = ppm (parts per million)

MDL=method detection limit

ND=not detected(less than method detection limit)

#=As specified by client,the samples were equal mass proportional mixed to test, and the test results are calculated

based on the total sample quality.The result(s) shown on this report may be different from the content of any

homogeneous material.

Sample Description:

No. HCT Sample ID

Test Part Description

WTH23H09198391C~92C.1
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Yellow plastic ball

Orange red plastic ball

Black soft plastic (Holder ring)

Black adhesive tape

Black plastic sheet with gray fiber backing

Black plastic (Handle lid)

Black soft plastic (Racket binding)

Cream white material (Racket surface)
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Multi-color coating (Racket surface)
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Report No.:.WTH23H09198392C
Test Flow Chart:
Sample Preparation N Weigh Sample ——— Acid digestion with
P P g P microwave/hotplate

The photo of the sample

WTH23H09198391C~92C 1

Statement:

1.
2.

This report is considered invalid without approved signature and special seal.

The Applicant name and Address, the sample(s) and sample information was/were provided by the applicant
who should be responsible for the authenticity which HCT hasn’t verified.

The result(s)(conclusion) shown in this report refer(s) only to the sample(s) tested.

Without written approval of HCT, this report can’t be reproduced except in full.

The result(s) in no CMA logo report shall only be used for client’s scientific research, teaching, internal quality
control, product research and development, etc..and just for internal reference.

The “r” in CNAS logo report means that the test item(s) was (were) currently not applying for CNAS
accreditation.

Decision rules used in this report:
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(1)According to the Decision rules in the regulations/standards listed in the Test Requested;
(2)If there is no Decision rules specified in the regulations listed in the Test Requested, then according to
CNAS-GL015 Guidelines on Decision Rules and Statements of Conformity, 6.2.1, Simple Acceptance (w=0) of
The binary Decision rule:
PASS (Accepted) - The measured value is within the tolerance interval.
FAIL (Rejected) - The measured value is outside the tolerance interval.

====== End of Report ======
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